Drugs	Limits
Abilify®	Age 3-5 years requires PA, Age 6-12 years 20 mg per day, Age 13-17 years 30mg per day
Abilify® IM	PA required if under 18 or over 65, max 4/day
acamprosate sodium	PA required for ages 18 and under
acebutolol /Sectral®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>acetaminophen</i> cap/tab 500 mg	100 day supply
acetaminophen dispersible tab 80 mg	100 day supply
acetaminophen elixir/liquid/soln/susp 160 mg/5ml	100 day supply
acetaminophen soln 100 mg/ml	100 day supply
acetaminophen suppos	100 day supply
acetaminophen susp 80 mg/0.8ml	100 day supply
acetaminophen tab 325 mg	100 day supply
acetaminophen tab CR 650 mg	100 day supply
acetazolamide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Adalat [®] /nifedipine ER/SR	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Adderall XR®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Adzenys XR®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
albuterol sulfate tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Allegra [®] 180mg	1 tab per day
Allegra [®] 30 mg/ 5 ml suspension	20ml per day

Drugs	Limits
Allegra [®] 30mg	2 tab per day
allopurinol tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Altoprev [®] /Mevacor [®] /lovastatin	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Aluminum & magnesium hydroxides susp 225-200 mg/5ml	100 day supply
Amantadine hcl cap 100 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Ambien CR®	Maximum of 10 tablets in 30 days-PA required if Qty/Time limits exceeded
Amerge	Maximum of 9 units per month
Amiloride & hydrochlorothiazide tab 5-50 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
amphetamine	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
amphetamine salt combo	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Aptensio XR®	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Arava® (<i>leflunomide</i>) 10mg tablet	Maximum of 1 per day, PA required if 1 per day exceeded
Arava® (<i>leflunomide</i>) 20mg tablet	Maximum of 1.4 per day, PA required if 1.4 per day exceeded
Aricept [®] /Aricept [®] ODT	Minimum age 18
aripiprazole tab/orally disintegrating tab/solution	Age 3-5 years requires pa, age 6-12 years 20mg per day, age 13-17 30mg per day
aspirin	Max of 100 day supply

Drugs	Limits
aspirin buffered (ca carb-mg carb-mg ox) tab 325 mg	Max of 100 day supply
aspirin chew tab 81 mg	Max of 100 day supply
<i>aspirin</i> tab 325 mg	Max of 100 day supply
aspirin tab delayed release 325 mg	Max of 100 day supply
aspirin tab delayed release 81 mg	Max of 100 day supply
atenolol/chlorthalidone tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>atenolol/</i> Tenormin [®]	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Avinza®	Max of 2 per day, PA required if daily dose limit exceeded
Axert®	Maximum of 12 units per month
<i>azelaic acid</i> cream 20%	Covered for ages 12 and older-pa required for ages 11 and younger
benazepril hcl/hydrochlorothiazide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>benztropine mesylate</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
bisoprolol/hydrochlorothiazide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
bisoprolol/Zebeta®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Blood test discs	Limited to a quantity of 90 in 100 days
Blood test strips	Limited to a quantity of 90 in 100 days
<i>bumetanide</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
buproprion SR (Zyban [®])	Max of 2 tabs per day for 12 weeks.
butorphanol tartrate nasal soln	Max of 10 per month-PA required if max units exceeded
Calan [®] /Covera [®] /Isoptin [®] /Verelan [®] /verapamil	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>calcium carbonate</i> (antacid) tab/chew tab	Max of 100 day supply

Drugs	Limits
<i>calcium carbonate-</i> vitamin d tab	Max of 100 day supply
Campral [®] (acamprosate calcium)	PA required for age 18 and under
captopril/hydrochlorothiazide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>carbamazepine</i> tab/chew tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
carbidopa/levodopa tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Catapres®	Age 0-3 years requires PA, age 4-5 years 0.2mg per day, age 6-8 years 0.3mg per day, age 9-17 0.4mg per day
Celebrex [®] 100mg	Maximum of 4 per day
Celebrex [®] 200mg	Maximum of 2.2 per day
Celebrex [®] 400mg	Maximum of 2 per day
Celebrex® 50 mg	Maximum of 2 per day
Chantix®	Max of 12 weeks, if successful, then can continue 12 more weeks. Max 2 tablets per day.
<i>chlorothiazide</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
citalopram	Max of 40mg per day
Clarinex [®] 5mg	1 per day
Clarinex [®] RDT 2.5mg and 5mg	1 per day
Clarinex [®] syrup	10ml per day
Claritin [®] caps	1 per day
Claritin [®] chew tabs	1 per day
<i>clobetasol propionate</i> 0.05% foam/cream/gel/lotion/oint/shampoo/soln/spray	Max of 14 days allowed per claim-pa required if days supply billed is greater than 14; Max of 118 units in 14 days -pa required if exceeded

Drugs	Limits
clonidine hcl tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
clonidine	Age 0-3 years requires PA, age 4-5 years 0.2mg per day, age 6-8 years 0.3mg per day, age 9-17 0.4mg per day
Clonidine ER	Age 0-3 years requires PA, age 4-5 years 0.2mg per day, age 6-8 years 0.3mg per day, age 9-17 0.4mg per day
<i>clozapine</i> tab	Age 3-5 years requires pa, age 6-12 years 600mg per day, age 13-17 900mg per day
Clozaril®	Age 3-5 years requires pa, age 6-12 years 600mg per day, age 13-17 900mg per day
Concerta®	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Condoms	Max of 91 day supply; Covered for ages 10 and older-PA required for ages 9 and younger
Condoms - female	Covered for ages 10 and older-pa required for ages 9 and younger; max of 91 day supply
Condoms - male	Covered for ages 10 and older-pa required for ages 9 and younger; max of 91 day supply
and transdermal	Max days supply 365; Covered for ages 10 and older-PA required for ages 9 and younger
Contraceptives: oral (and not emergency contraception)	Minimum days supply 84; max days supply 365; Covered for ages 10 and older-PA required for ages 9 and younger
Contraceptives-intravaginal	Max of 91day supply; Covered for ages 10 and older-PA required for ages 9 and younger
Contraceptives-plan b	Max days supply 365; covered for ages 10 and older-pa required for ages 9 and younger
Cotempla	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Crestor®	40mg per day
cyanocobalamin 1000mcg/ml injection	Max of 300 day supply

Drugs	Limits
Daytrana [®] Patch	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
dexmethylphenidate	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
dextroamphetamine	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
dextroamphetamine /Dexedrine®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
dextroamphetamine SA/Dexedrine [®] SA	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
dextroamphetamine solution 5mg/5ml	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Diabeta®/glyburide	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Diabetic test disks	Limited to a quantity of 90 in 100 days
Diabetic test strips	Limited to a quantity of 90 in 100 days
Diaphragms/Cervical Caps, and IUD's	Max days supply 365; Covered for ages 10 and older-PA required for ages 9 and younger
diazepam Rectal Gel Delivery System 10 and 20mg	Max of 5 units per month-PA required if max units exceeded
<i>digoxin</i> tab 0.125 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>digoxin</i> tab 0.25 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
dihydroergotamine mesylate 4mg/ml Nasal Spray	Max of 12 units per month-PA required if max units exceeded
diltiazem /Cardizem [®] /Dilacor [®] /Tiazac [®] / etc	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>dipyridamole</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
divalproex sodium tab delayed release	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
donepezil hcl	Minimum age 18
doxazosin mesylate tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
duloxetine hcl enteric coated pellets cap 20	Pa required if max daily = 3 is exceeded
duloxetine hcl enteric coated pellets cap 30	Pa required if max daily = 2 is exceeded
duloxetine hcl enteric coated pellets cap 60	Pa required if max daily = 1 is exceeded
Dyanavel XR	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Edluar®	Maximum of 10 tablets in 30 days-PA required if Qty/Time limits exceeded
Enbrel® 25mg kit	Maximum of 0.571 units per day-PA required if max daily dose is exceeded
Enbrel [®] 50mg kit/Sureclick	Maximum of 0.286 units per day-PA required if max daily dose is exceeded
epinephrine Inhal Aerosol 0.22mg/ACT	Max of 90 day supply
estazolam	PA required for ages 17 and under
Estring®	90 day supply required
Evekeo®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Exelon®	Minimum age 18
Fanapt [®] (iloperidone)	Minimum age 18
Fazaclo®	Age 3-5 years requires PA, Age 6-12 years 600mg per day, Age 13-17 900mg per day
<i>felbamate</i> 400mg Tab	Max of 14 units per day-PA required if max units exceeded
<i>felbamate</i> 600mg Tab	Max of 9 units per day-PA required if max units exceeded

Drugs	Limits
felbamate 600mg/5ml Susp	Max of 45 units per day-PA required if max units exceeded
Femring®	90 day supply required
fenofibrate micronized cap 67 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>fenofibrate</i> tab 54 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
ferrous gluconate tab	Max of 100 day supply
<i>ferrous sulfate</i> elixir 220 mg/5ml (44 mg/5ml elemental fe)	Max of 100 day supply
<i>ferrous sulfate</i> soln 75 mg/0.6ml (15 mg/0.6ml elemental fe)	Max of 100 day supply
<i>ferrous sulfate</i> tab 325 mg (65 mg elemental fe)	Max of 100 day supply
<i>ferrous sulfate</i> tab ec 325 mg (65 mg fe equivalent)	Max of 100 day supply
Flovent [®] HFA	Max of 90 day supply
Flovent [®] /Flovent [®] rotadisk	Max of 90 day supply
fluphenazine decanoate 25mg/ml susp	Max of 90 day supply
flurazepam	PA required for ages 17 and under
Focalin XR®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Focalin®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
Frova®	Maximum of 9 units per month
furosemide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
gabapentin cap/tab/oral soln	2400mg per day
galantamine	Minimum age 18

Drugs	Limits
<i>gemfibrozil</i> tab 600 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Geodon®	Age 3-5 years requires PA, Age 6-12 years 80mg per day, Age 13-17 160mg per day
Geodon® IM	PA required for under 18 and over 65, limit of 2 per day, 3 days per claim
glipizide-metformin hcl tab 2.5-500 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
glyburide-metformin tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Glynase [®] /Glycron [®] /glyburide micronized	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Gram positive cocci vaccines	Covered for ages 19 and older. Deny as not covered for 18 and under.
guanfacine hcl tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
guanfacine	Age 0-3 years requires pa, age 4-5 years 2mg per day, age 6-8 years 3mg per day, age 9-17 years 4mg per day
Haldol®	Age 3-5 years require pa, age 6-12 years 10mg per day, age 13-17 years 15mg per day
halobetasol propionate cream/ointment 0.05%	Max of 14 days allowed per claim-pa required if day supply billed is greater than 14; max of 100 units in 14 days -pa required if exceeded
haloperidol	Age 3-5 years require pa, age 6-12 years 10mg per day, age 13-17 years 15mg per day
haloperidol lactate	Age 3-5 years require pa, age 6-12 years 10mg per day, age 13-17 years 15mg per day
Humira®	Max of 0.143mg per day-PA required if max daily dose is exceeded
hydralazine hcl tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
hydrochlorothiazide cap/tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
<i>ibuprofen</i> chew tab 100 mg	Max of 100 day supply
<i>ibuprofen</i> susp 100 mg/5ml	Max of 100 day supply
<i>ibuprofen</i> susp 40 mg/ml	Max of 100 day supply
Imitrex® inj.	Maximum of 4 units per month
Imitrex® inj. Kit	Maximum of 4 units per month
Imitrex [®] nasal	Maximum of 12 units per month
Imitrex [®] tabs	Maximum of 9 units per month
indapamide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Influenza virus vaccine live intranasal liquid	Covered for ages 19-50 yrs old-pa required for ages 0-18 and 51 and older
Influenza virus vaccines	Covered for ages 19 and older. Deny as not covered for 18 and under.
Insulin Lispro (human) 100 unit/ml injection	Max of 90 day supply
Intuniv®	Age 0-3 years requires pa, age 4-5 years 2mg per day, age 6-8 years 3mg per day, age 9-17 years 4mg per day
Invega Sustenna®	Minimum age 18
Invega [®] tab	Minimum age 18
<i>ipecac</i> syrup	Max of 100 day supply
ipratropium bromide inhal aerosol 18 mcg/ACT	Max of 90 day supply
ipratropium bromide inhal soln 0.02%	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
isosorbide dinitrate tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
isosorbide mononitrate tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
isosorbide mononitrate tab SR 24hr	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Kadian®	Max of 2 per day, PA required if daily dose limit exceeded
Kapvay®	Age 0-3 years requires PA, age 4-5 years 0.2mg per day, age 6-8 years 0.3mg per day, age 9-17 0.4mg per day
Kineret®	Max of 0.67mg per day-PA required if max daily dose is exceeded
labetalol/Trandate®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Lamictal [®] starter kit	Maximum of 35 day supply;
Lancets	Limited to a quantity of 90 in 100 days
Latuda®	Minimum age 18
leuprolide acetate 11.25 and 22.5mg 3 month injection kits	Max of 90 day supply
leuprolide acetate 30mg 4 month injection kits	Max of 120 day supply
<i>levothyroxine sodium</i> 25, 50, 75, 100, 112, 125, 150, 175, 200, and 300mcg tab	Max of 90 day supply
levothyroxine sodium tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
liothyronine sodium 5, 25, and 50mcg tab	Max of 100 day supply
loratadine OTC/Claritin [®] 10mg	1 per day
loratadine OTC/Claritin [®] RDT 10mg	1 per day
loratadine OTC/Claritin [®] syrup	10ml per day
Lotensin®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Lunesta®	Maximum of 10 tablets in 30 days-PA required if Qty/Time limits exceeded

Drugs	Limits
Maxalt [®] /Maxalt [®] MLT	Maximum of 12 units per month
<i>mefloquine hcl</i> tab 250mg	Max of 5 units per claim, max of 10 units in 6 months-PA required exceeding max per claim or per 6 months.
Metadate CD [®]	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
<i>metformin hcl</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>metformin hcl</i> tab SR 24hr	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
methimazole tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
methyldopa tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Methylin [®] chewable	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Methylin [®] solution	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
methylphenidate /Methylin [®] /Ritalin [®]	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
methylphenidate SA/Methylin [®] ER/Metadate [®] ER	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
metolazone tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
metoprolol /Lopressor [®]	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>minoxidil</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
misoprostol 100 and 200mcg tab	Max of 90 day supply
mupirocin calcium nasal oint 2%	Max of 30 units in 180 days-pa required if max units exceeded
<i>mupirocin</i> cream	Max of 30 units in 180 days-PA required if max units exceeded
<i>mupirocin</i> ointment	Max of 22 units in 120 days-PA required if max units exceeded
Mydayis	Ages 18 and under require PA. Ages 18-55. 50mg/day
nadolol /Corgard®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
naltrexone	PA required for age 18 and under
Namenda®	20mg/day, 18 years of age and older
niacin	Max of 100 day supply
Nicotine gum	Max of 23 pieces per day for weeks 1 - 6, 12 pieces/day for weeks 7 - 9, 6 pieces/day for weeks 10 - 12. Covered for pregnant women only. All others see Medicaid Provider Guide
Nicotine inhaler	Max of 24 weeks, 16 cartridges per day. Covered for pregnant women only. All others see Medicaid Provider Guide
Nicotine lozenges	Max of 23 pieces per day for weeks 1 - 6, 12 pieces/day for weeks 7 - 9, 6 pieces/day for weeks 10 - 12. Covered for pregnant women only. All others see Medicaid Provider Guide
Nicotine nasal spray	Max of 14 weeks, 40 doses/80 sprays per day. Covered for pregnant women only. All others see Medicaid Provider Guide
Nicotine patch	Max of 10 weeks, 1 patch per day. Covered for pregnant women only. All others see Medicaid Provider Guide
nitroglycerin 2.5mg Cap CR	Max of 100 day supply

Drugs	Limits
nitroglycerin 6.5mg Cap CR	Max of 100 day supply
nitroglycerin Buccal 3mg Tab CR	Max of 100 day supply
nitroglycerin cap cr 2.5 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>nitroglycerin</i> cap cr 6.5 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>nitroglycerin</i> cap cr 9 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
nitroglycerin SL 0.3, 0.4, and 0.6 Tab	Max of 100 day supply
<i>nitroglycerin</i> td patch 24hr	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Norvasc®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Nsaid Vicoprofen [®]	5 per day, 10 days per claim, max of 20 days in any 30 day period, pa required if max dose or days exceeded
olanzapine-fluoxetine hcl	Age 3-5 years 2.5mg per day, age 6-12 years 10 mg per day, age 13-17 years 20mg per day
ondansetron	Maximum of 24mg/day
oxybutynin /Ditropan [®] tablets	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
oxycodone ER/Oxycontin [®]	Max of 2 per day, PA required if daily dose limit exceeded
Oyster shell calcium tab 500 mg	Max of 100 day supply
palivizumab (Synagis [®]) 50mg and 100mg injection	Covered for under 1 yrs of age-PA required for ages 1 and older
palivizumab (Synagis [®]) IM injection 100mg/ml	Covered for under 1 yrs of age-PA required for ages 1 and older

Drugs	Limits
palivizumab (Synagis [®]) IM injection 50mg/ml	Max of .5 units per claim-PA required if max units exceeded; Covered for under 1 yrs of age-PA required for ages 1 and older
pentoxifylline tab cr 400 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
perphenazine	Age 3-5 years require pa, age 6-12 years 12mg per day, age 13-17 years 24mg per day
perphenazine conc	Age 3-5 years require pa, age 6-12 years 12mg per day, age 13-17 years 24mg per day
perphenazine-amitriptylin	Age 3-5 years require pa, age 6-12 years 12mg per day, age 13-17 years 24mg per day
phenytoin sodium extended cap 100 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
pindolol	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
polyethylene glycol 3350 oral packet	1 packet per day
polyethylene glycol 3350 oral powder	527gm per month
pravastatin/ Pravachol®	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
prazosin hcl cap	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Procentra®	Age 0-4 years requires PA, age 5-8 years 35mg/day, age 9-11 years 45mg/day, age 12-17 years 60mg/day, age 18 and over 60mg/day
<i>primidone</i> tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Prinivil [®] /Zestril [®]	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
probenecid tab 500 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
procainamide hcl cap 250 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
propranolol /Inderal®/Inderal ®LA/etc	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>propylthiouracil</i> tab 50 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
<i>quetiapine fumarate</i> tab	All doses under 50mg or any dose for ages 3-5 years requires pa, age 6-12 years 600mg per day, age 13-17 years 600mg per day
<i>quetiapine fumarate</i> tab sr 24hr 150 mg	All doses under 50mg or any dose for ages 3-5 years requires pa, age 6-12 years 600mg per day, age 13-17 years 600mg per day
Quillichew ER [®]	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Quillivant [®] XR (methylphenidate)	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day
Razadyne [®] /Razadyne [®] ER	Minimum age 18
Rectiv®	Maximum 1 30gm tube every 365 days.
Relpax [®]	Maximum of 6 units per month
Revia [®] (naltrexone)	PA required for age 18 and under
Risperdal Consta [®] inj 12.5mg	9 in 10 days, PA required for under age 18 or over 65
Risperdal Consta [®] inj 25mg	4 in 10 days, PA required for under age 18 or over 65
Risperdal Consta [®] inj 37.5 mg	3 in 10 days, PA required for under age 18 or over 65
Risperdal Consta [®] inj 50 mg	2 in 10 days, PA required for under age 18 or over 65
Risperdal [®] /M-Tab [®]	Age 3-5 years 2mg per day, age 6-12 years 4mg per day, age 13-17 8mg per day
risperidone soln/tab/orally disintegrating tab	Age 3-5 years 2mg per day, age 6-12 years 4mg per day, age 13-17 8mg per day
Ritalin LA®	Age 0-4 years requires PA, age 5-8 years 70mg/day, age 9-11 years 90mg/day, age 12-17 years 120mg/day, age 18 and over 120mg/day

Drugs	Limits
rivastigmine tartrate	Minimum age 18
ropinirole hydrochloride tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Rozerem®	Maximum of 90 tablets in 365 days-PA required if Qty/Time limits exceeded
Saphris®	Minimum age 18
selegiline hcl orally disintegrating 1.25mg Tab	Max of 2 units per day-PA required if max units exceeded
Seroquel [®] /Seroquel XR [®] tab	All doses under 50mg or any dose for ages 3-5 years requires PA, age 6-12 years 300mg per day, age 13-17 years 600mg per day
Sonata®	Maximum of 10 tablets in 30 days-PA required if Qty/Time limits exceeded
Soriatane [®] CK kits	2 in 30 days
spironolactone & hydrochlorothiazide tab 25-25 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
spironolactone tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Strattera®	120mg/day
<i>sulfasalazine</i> tab 500 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Sumavel®	Maximum of 4 units per month
temazepam	PA required for ages 17 and under
Tenex®	Age 0-3 years requires pa, age 4-5 years 2mg per day, age 6-8 years 3mg per day, age 9-17 years 4mg per day
<i>terazosin</i> hcl cap	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
terbutaline sulfate tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
testosterone TD 24Hr patch	Covered for males only-PA required for females
testosterone TD gel 1%	Covered for males only-pa required for females
theophylline tab SR 12hr	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Therapeutic class C1F (calcium)	Max of 100 day supply
Therapeutic Class C3B Iron Replacements (253 NDCs total)	Max of 100 day supply
Therapeutic class C6F (prenatal vitamins)	Max of 100 day supply; covered for ages 10-40 yrs old-pa required for ages 9 and under and 41 and older covered for females only
Therapeutic class D2A (fluorides)	Max of 400 day supply; covered for ages 20 and younger-pa required for ages 21 and older
Therapeutic class D4B (antacids)	Max of 100 day supply
timolol	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
torsemide tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
<i>tretinoin</i> Cream 0.025%, 0.05%, and 0.1%	Covered for ages 25 and younger-PA required for ages 26 and older
tretinoin Gel 0.01% and 0.025%	Covered for ages 25 and younger-PA required for ages 26 and older
<i>tretinoin</i> liq 0.05%	Covered for ages 25 and younger-pa required for ages 26 and older
tretinoin microsphere gel 0.04%	Covered for ages 25 and younger-pa required for ages 26 and older
triamterene & hydrochlorothiazide cap/tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
triazolam	PA required for ages 17 and under
trihexyphenidyl hcl tab	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Trilafon®	Age 3-5 years require pa, age 6-12 years 12mg per day, age 13-17 years 24mg per day
<i>valproic acid</i> cap 250 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply

Drugs	Limits
Vasotec [®]	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Vyvanse®	Age 0-4 years requires PA, age 5-8 years 60mg/day, age 9-11 years 75mg/day, age 12-17 years 100mg/day, age 18 and over 100mg/day
Xyzal® tab 5 mg	1 per day
Xyzal [®] 2.5 mg/5 ml solution	10 per day
ziprasidone hcl cap	Age 3-5 years requires pa, age 6-12 years 80mg per day, age 13-17 160mg per day
Zmax®	Maximum of 1 unit in 30 days-PA required if max units exceeded
Zocor [®] /simvastatin	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply. Max of 80mg per day.
Zofran [®] /ondansetron	Maximum of 24mg/day
<i>zolpidem</i> /Ambien®	Maximum of 10 tablets in 30 days-pa required if qty/time limits exceeded
Zomig®	Maximum of 9 units per month
Zomig [®] spray	Maximum of 12 units per month
Zomig [®] ZMT	Maximum of 9 units per month
zonisamide cap 100 mg	Max of 34 day supply for the first 3 fills, then must be dispensed as a 90 day supply
Zyprexa Relprevv [®] inj	3 per day, pa required for under age 18 or over 65
Zyprexa [®] tab/Zyprexa Zydis [®] tab	Age 3-5 years 2.5mg per day, Age 6-12 years 10 mg per day, Age 13-17 years 20mg per day
Zyrtec [®] 1 mg/ml syrup	10ml per day
Zyrtec [®] 5 mg and 10 mg chew tabs	1 per day

Drugs	Limits
Zyrtec [®] 5 mg and 10 mg tabs	1 per day